



Shimfer Strip Steel Limited
 7, Zhanfeng Rd, Zhongtang Town
 Dongguan City, Guangdong, China
 Email: sales@shimfer.com
 www.shimfer.com

MATERIAL TEST REPORT

Customer Name:						Contract No:						
Product Name:		Cold Rolled Stainless Steel Strip				Type:	SUS301		Surface Finish:		2D	
Production Standard:		JIS G4305-2005				Certificate No.		Issue Date:		2016-12-19		
Item	Coil No.	Grade	Specification	Weight (kg)	Hardness (HV)	Tensile Test						
						T.S (N/mm ²)		Y.S (N/mm ²)		Elongation (%)		
						EH		≥1740		≥1450		-
1		Prime	0.15x4.5mm		580	1950		1880		-		
		Chemical Composition (%)				Remarks						
	C	Mn	S	P	Si	Cr	Ni	Mo	N	Cu	Testing Standard: 1. Tensile Test: By GB/T 228.1-2010 2. Hardness Test: By GB/T4340.1-2009 3. Meet ROHS Standard: CANEC1605176506	
	0.114	1.560	0.002	0.028	0.743	16.530	6.090	0.040	0.035	0.224		
Data shown are typical, for reference only, and should not be construed as maximum or minimum values for specification or for final design data. On any particular piece of material may vary from those shown herein.						For discrepancy please contact us within 3 days			Company Stamp			